
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACION                 C      Mn     P      S      Si     Cu     Cr     Ni     Mo     Alt    V      Nb/Cb  Ti
181264   ASME SA 516-70 ED17            0.210  1.120  0.019  0.004  0.310  0.031  0.026  0.027  0.008  0.039  0.004  0.002  0.017
181265   ASME SA 516-70 ED17            0.200  1.110  0.019  0.004  0.280  0.018  0.018  0.015  0.004  0.031  0.003  0.002  0.015
380605   ASME SA 285C ED17              0.130  0.540  0.012  0.007         0.067  0.031  0.040  0.012  0.035  0.002  0.002  0.001
380606   ASME SA 285C ED17              0.120  0.540  0.010  0.015         0.090  0.036  0.047  0.016  0.040  0.001  0.002  0.001
COLADA      Als      B
181264      0.039    0.0004
181265      0.030    0.0004
380605               0.0002
380606               0.0002
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.
181264          4230            14843611        0.2500          60.165(KSI)     72.901(KSI)     25(%)           8
181264          4230            14843612        0.2500          60.165(KSI)     72.901(KSI)     25(%)           8
181265          3020            14843602        0.2500          62.775(KSI)     81.132(KSI)     26(%)           8
181265          3020            14843603        0.2500          62.775(KSI)     81.132(KSI)     26(%)           8
181265          4080            14843541        0.2500          62.925(KSI)     81.870(KSI)     29(%)           8
181265          4080            14843542        0.2500          62.925(KSI)     81.870(KSI)     29(%)           8
380605          3120            14844471        0.2500          49.817(KSI)     70.768(KSI)     25(%)           8
380605          3180            14844481        0.2500          49.311(KSI)     70.245(KSI)     25(%)           8
380605          3180            14844482        0.2500          49.311(KSI)     70.245(KSI)     25(%)           8
380605          4120            14844531        0.2500          49.959(KSI)     64.899(KSI)     27(%)           8
380605          4120            14844532        0.2500          49.959(KSI)     64.899(KSI)     27(%)           8
380605          4120            14844533        0.2500          49.959(KSI)     64.899(KSI)     27(%)           8
380605          4230            14844461        0.2500          49.865(KSI)     71.740(KSI)     26(%)           8
380605          4230            14844463        0.2500          49.865(KSI)     71.740(KSI)     26(%)           8
380606          3180            14844521        0.2500          48.878(KSI)     65.636(KSI)     26(%)           8
380606          3180            14844522        0.2500          48.878(KSI)     65.636(KSI)     26(%)           8
380606          3180            14844523        0.2500          48.878(KSI)     65.636(KSI)     26(%)           8
COLADA          PLANCHON        NO.PLACA        DIR.
181264          4230            14843611        90
181264          4230            14843612        90
181265          3020            14843602        90
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+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        DIR.
181265          3020            14843603        90
181265          4080            14843541        90
181265          4080            14843542        90
380605          3120            14844471        90
380605          3180            14844481        90
380605          3180            14844482        90
380605          4120            14844531        90
380605          4120            14844532        90
380605          4120            14844533        90
380605          4230            14844461        90
380605          4230            14844463        90
380606          3180            14844521        90
380606          3180            14844522        90
380606          3180            14844523        90
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)  LARGO(Plg.)     PEDIDO          PARTIDA         ENTREGA
181264          4230            14843611        0.2500          96.0000      240.0000        0000210898      000150          1002604246
181264          4230            14843612        0.2500          96.0000      240.0000        0000210898      000150          1002604246
181265          3020            14843602        0.2500          96.0000      240.0000        0000210898      000150          1002604246
181265          3020            14843603        0.2500          96.0000      240.0000        0000210898      000150          1002604246
181265          4080            14843541        0.2500          96.0000      240.0000        0000210898      000150          1002604246
181265          4080            14843542        0.2500          96.0000      240.0000        0000210898      000150          1002604246
380605          3120            14844471        0.2500          96.0000      240.0000        0000211545      000010          1002604246
380605          3180            14844481        0.2500          96.0000      240.0000        0000211545      000010          1002604246
380605          3180            14844482        0.2500          96.0000      240.0000        0000211545      000010          1002604246
380605          4120            14844531        0.2500          96.0000      240.0000        0000211545      000010          1002604246
380605          4120            14844532        0.2500          96.0000      240.0000        0000211545      000010          1002604246
380605          4120            14844533        0.2500          96.0000      240.0000        0000211545      000010          1002604246
380605          4230            14844461        0.2500          96.0000      240.0000        0000211545      000010          1002604246
380605          4230            14844463        0.2500          96.0000      240.0000        0000211545      000010          1002604246
380606          3180            14844521        0.2500          96.0000      240.0000        0000211545      000010          1002604246
380606          3180            14844522        0.2500          96.0000      240.0000        0000211545      000010          1002604246
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)  LARGO(Plg.)     PEDIDO          PARTIDA         ENTREGA
380606          3180            14844523        0.2500          96.0000      240.0000        0000211545      000010          1002604246
COLADA          PLANCHON        NO.PLACA        PED.CLIENTE                    NORMA
181264          4230            14843611        26360                          A-20
181264          4230            14843612        26360                          A-20
181265          3020            14843602        26360                          A-20
181265          3020            14843603        26360                          A-20
181265          4080            14843541        26360                          A-20
181265          4080            14843542        26360                          A-20
380605          3120            14844471        26360                          A-20
380605          3180            14844481        26360                          A-20
380605          3180            14844482        26360                          A-20
380605          4120            14844531        26360                          A-20
380605          4120            14844532        26360                          A-20
380605          4120            14844533        26360                          A-20
380605          4230            14844461        26360                          A-20
380605          4230            14844463        26360                          A-20
380606          3180            14844521        26360                          A-20
380606          3180            14844522        26360                          A-20
380606          3180            14844523        26360                          A-20
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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